SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B
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13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 703.10720 MHz -59.74 dBm -46.74 dB 30.000 MHz | 763.000 MHz 100,000 kHz 752.55997 MHz -59.75 dBm -46.75 dB
806.000 MHz 1.000 GHz 100,000 kHz 975.13193 MHz -58.38 dBm -45.38 dB 806.000 MHz 1.000 GHz 100,000 kHz 982.30635 MHz -58.30 dBm -45,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.41090 GHz -43.24 dBm -30.24 de 1.000 GHz 3.000 GHz | 1.000 MHz 1.56511 GHz -48.28 dBm -35.28 d8
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LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz 748.89680 MHz -59,55 dBm -46.55 dB 30.000 MHz 763.000 MHz 100.000 kHz 751.82734 MHz -59.75 dBm -46.75 dB
806,000 MHz 1.000 GHz 100.000 kHz 967.56972 MHz -58.36 dBm -45.36 dB 806.000 MHz 1.000 GHz 100.000 kHz 989.38381 MHz -58.42 dBm -45.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.41090 GHz -42,38 dBm -29.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48038 GHz -48.13 dBm -35.13 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55329 GHz -43.15 dBm -30.15 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.54680 GHz -43.17 dBm -30.17 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG811724B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0024
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =230 V. ; Battery End Point (BEP) =207 V. ; Maximum Voltage =253 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG811724B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.13 5.39 6.09 6.2
Middle CH 4.58 5.45 6.06 6.26 PASS
Highest CH 4.7 5.45 5.68 6.2
TEL : 886-3-327-3456 Page Number : A17-10f 19

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG811724B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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Trace 1 [ 19.34 dbm  24.06 dBm 4.72 4B 2.43 dB 4.12 dB 4.56 4B 4.72 0B Trace 1 [ 19.80 dm  26.31 dbm 6.51 dB 2.41d8 4.38 dB 5.45 dB 5.94 4B
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ssamonias. FCC RADIO TEST REPORT Report No. : FG811724B

LTE Band 17 / 10MHz / 16QAM
Lowest Channel / 1RB
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o
L JL J W we L U
Date: 22 MAY.2018 14:27.27

Date: 22 MAY 2018 14:27.37

Middle Channel/ 1RB

Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 493 | 503 | 10.09 & 9.77 - - -
Middle CH - - - - 500 | 496 | 9.71 | 9.83 - - -
Highest CH - - - - 494 | 502 | 9.97 | 9585 - - -
TEL : 886-3-327-3456 Page Number : Al7-4 of 19

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum ‘%‘ 2
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
M1[1] 14.76 dBm)| Mi[1] 12.91 dBm|
707.75900 MHz| 706.86000 MHZ]
& ..ud"' 26.00 d8| &0 M1 ndB 26.00 d8|
o & 5 - Faa T | W N 4.925000000 MHz| ol BN\ & X o TR 5.025000000 MHz|
Qfactor 143.7] / Q factor \ 140.7)
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arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 707.759 MHz 14.76 d8m ndB down 4,925 MH2 M1 1 706.86 MHz 12.91 dém ndé down 5.025 MH2
T1 1 704.052 MHz 11,04 dBm nds 26.00 d8 T1 1 704.032 MHz -13.14 dBm nds 26.00 d8
T2 1 708.978 MHz -11.33 dém Q factor 143.7 T2 1 709.057 MHz -12.86 dém Q factor 140.7
( )i ] T o8 ( ) )
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

G G
v v
Ref Level 30.00 dém  Offset 10.70 db w RBW 100 khz Ref Level 30.00 dbm _ Offset 10.70 dB w RBW 100 khz
o At a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (@ 17k Max
m1[1] 14.09 dBm| Mi[1] 12.43 dBm)|
710.64900 MHz, 708.99100 MHZ]
& T ndB 26.00 d8) & i 26.00 d8)|
o ALAN AN BN, f 4.995000000 \lH‘¢ v iy 4.955000000 MHzZ|
Q factéir \ 142.3) / 143.1
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
710.649 MHz 14.09 d8m ndB down 4,995 MH2 1 708.991 MHz 12,43 deém ndé down 4,955 MH2
T1 1 707.443 MHz -11.78 dBm nds 26.00 d8 T1 1 707.483 MHz -13.59 dam nds 26.00 da
T2 1 712.438 MHz -11,72 dém Q factor 142.3 T2 1 712.438 MHz -13.51 dém Q factor 143.1
)i TIIIID o8 )i
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Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.43 dbm| [HTEY] 13.81 dBm
715.05800 MHz| 714.16900 MHz|
& ndg 26.00 dB| #o L ) 26.00 dB
PN A R P e it 935000000 MHZ o an Aey 5.015000000 MHZ,
10d Ve v 10d - 7 S g
| Q factor 144.9) T 9 factor 142.4
od . 0 !
-10 di -10d
N \
20d -20 di W, Al A
e i LA,
B i Ao v/ i o
L6 & o ahi +
-40 di -40 d
-50 di 50 d
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CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 715.058 MHz 13.43 dBm ndB _down 4.935 MHz ML 1 714.169 MHz 13.81 dém ndé down 5.015 MHz
T1 1 711.012 MHz -12,63 dém nds 26.00 d8 T1 1 711.042 MHz -12.20 d8m nd8 26.00 d8
T2 1 715.948 MHz -12.57 dBm Q factor 144.9 T2 1 716.057 MHz -12.30 dém Q factor 142.4
) I e )
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swamranas. FCC RADIO TEST REPORT Report No. : FG811724B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum l‘%’ o
Ref Level 30.00 dém  Offset 10.70 db w RBW 300 khz Ref Level 30.00 cBm  Offset 10.70 dB & RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT e Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 19k Max 017k Max
M1[1] 15.21 dbm| Mi[1] 14.61 dBm)|
711.3780 MHz| 707.0220 MHz|
& ndily 26.00 dB| B nds 26.00 d8|
i VAT B 10.090000000 MHZ| v Ao S | ANA BN A, 9.770000000 MHZ|
Qfactor 70.5| Q factor "\ 72.4
0 0 i
-10 -10 +
X, \
20d = S~y 20 d - o7 y
Ao M\ — .|
50 -50
60 d -60
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 711.378 MHz ndé down 10.09 MH2 1 707.022 MHz 14.61 dém nd8 down 9.77 MHz
1 1 703.945 MHz -11.10 dBm nds 26.00 dB 1 1 704.045 MHz -11.12 dam nds 26.00 d8
T2 1 714.035 MHz -10.59 dém Q factor 70.5 T2 1 713.815 MHz -11.26 dém Q factor 72.4
X I o )i
L J L L J
Date: 22 MAY.2018 14:03.02 Date: 22.MAY.2018 14:03.13

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum lm b
Ref Level 30.00 dém  Offset 10.70 db w RBW 300 khz Ref Level 30.00 cBm  Offset 10.70 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT e Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 19k Max [@17% Max
mi[1] 14.78 dBm| Mi[1] 15.63 dBm)|
712.2780 MHz| 705.8240 MHz|
& 26.00 dBj & X ndB 26.00 dB|
36 AT VW 9.710000000 MHz 10 AN, Lan AR A 9.830000000 MHZ|
Q factor ‘\ 73.4) 7 Q factor \ 71.8)
0 0 2 T
-10 -10 t\
20 N, 20 Ty
20080 A 29
-40 d -40 di
-50 -50
60 d -60 d
GF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
712.278 MHz 14.78 d8m ndé down 9.71 MH2 P 705.824 MHz 15.63 dém nd8 down 9.83 MH2
1 1 705.125 MHz -11.54 dBm nda 26.00 d8 T1 1 705.008 MHz -10.42 dam nda 26.00 d8
T2 1 714.835 MHz -11.67 d8m Q factor 73.4 T2 1 714.835 MHz -10.85 dBm Q factor 71.8
X [y )i
L J L L J
Date: 22.MAY.2018 14:10.09 Date: 22.MAY.2018 14:10:20

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

l‘%’ pectrum 3
Ref Level 30.00 GBm  Offset 10.70 di w RBW 300 kHz Ref Level 20.00 Bm  Offset 10.70 di e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max @37k Max
M1l 15.34 dbm| i1l 14.62 dBm
707.0640 MHz| 707.4840 MHz|
& ndg 26.00 dB| # g4 nd8 26.00 dB|
o R A A ABgA Ny \ 9.970000000 MHZ i P AL A B A 9.850000000 MHZ|
| Q factor \ 70.9| i [ VQ factor 71.8
od / L od /
T} A& ol
-10 + ¢ -10
/ \ /
20d 20 d f
A/ N R B
P hatha S L9 """ o N
-s0d v E =
-40 40
50 50
60 60
GF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 707.064 MHz 15.34 dBm nd8 _down 9.97 MHz ML L 707.484 MHz 14.62 dém ndé down 9.85 MHz
TL 1 706.065 MHz -11.06 dBm nds 26.00 d8 TL 1 706.165 MHz -11.69 dam nds 26.00 d8
T2 1 716.035 MHz -10.37 dBm Q factor 70.9 T2 1 716.015 MHz -11.37 dem Q factor 71.8
) I )
L L J L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 448 | 449 | 9.03 | 8.99 - - -
Middle CH - - - - 45 | 447 | 9.05 @ 9.05 - - -
Highest CH - - - - 45 | 451 | 9.01 | 9.07 - - -
TEL : 886-3-327-3456 Page Number : A17-7 of 19

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

T

Date: 22 MAY 2018 13.45.:57

I

pectrum “’é’ 2
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
Mi[1] 14.08 dBm| Mi[1] 12.54 dBm)|
- 34900 MHzZ| - 704.86200 MHZ|
cc By 4476 MHZ| Oce Bw 4.485514486 MHz
2. PP T T i % |1
104 AN s A N AN ol o AL ~ 2
| 1
0d { od
[ \
J
-10 7 -10
5 3 \ 50 b
/ N V
A, v WA, , X -
s raaes -30,
7 A
-40 -40
50 -50
60 d -60
GCF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML 1 707.349 MHz 14.08 dem ML i 704.862 MHz 12.54 dém
T1 1 704.27223 MHz 9.18 d8m Oce Bw 4.475524476 MH2 T1 1 704.26224 MHz 7.83 dam Occ Bw 4.485514486 MH2
T2 1 708.74775 MHz 8,99 dém T2 1 708.74775 MHz 7.83 dém

Date: 22 MAY 2018 13.46.08

e

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

T

Date: 22 MAY 2018 13:53.04

T

Date: 22 MAY 2018 13:53.15

G G
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.06 dBm| Mi[1] 12.76 dBm)|
20 20 200 MHz|
T Oce Bw occ Bw 34466 MHZ|
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CF 710.0 MHz 1001 pts SEBH 10.0 MHz CF 710.0 MHz 1001 E(S Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 708.362 MHz 14.06 dem 1 707.922 MHz 12,78 dém
T1 Y 707.74226 MHz 7.28 d8m Occ Bw 4.495504496 MHz T1 1 707.75225 MHz 7.72 d8m Occ Bw 4.465534466 MHz
T2 1 712.23776 MHz 8,52 dBm T2 1 712.217768 MHz 6.49 dBm
28

e

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

J1

Date: 22 MAY.2018 13:55:35

I e

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 0ds  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.85 dbm| [ETEY] 12.37 dBm
e 715.45800 MHz| a5 713.86000 MHz|
occBw ML 4.495504496 MHZ] Oce Bw 4.505494505 MHZ]
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Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 715.458 MHz ML 1 713.86 MHz 12.37 dem
T1 1 711.25225 MHz Occ Bw 4.495504496 MHz T1 1 711.26224 MHz 7.87 dBm Occ Bw 4.505494505 MH2z
T2 1 715.74775 MHz T2 1 715.76773 MHz 5.97 dBm
v
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LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum “’é’ 2
Ref Level 30.00 dém  Offset 10.70 db w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 300 khz
o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.06 dBm| Mi[1] 14.70 dBm|
X 711.6970 MHz| - 704.9640 MHz]
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Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 711.697 MHz 15.06 dem M1 1 704.964 MHz 14.70 dém
T1 1 704.5045 MHz 9.94 dBm Oce Bw 9.030969031 MHz T1 1 704.4845 MHz 8.43 dom Occ Bw 8.991008991 MH2
T2 1 713.5355 MHz 9,59 dém T2 1 713.4755 MHz 8.27 dém
)i T o8 )i uinmnn e
L J L L J
Date: 22 MAY.2018 14:0241 Date: 22 MAY.2018 14:0252

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

™ )
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 300 kHz Ref Level 30.00 dém Offset 10.70 db « RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.71 dbm| Mi[1] 14.29 dBm|
- 708.7810 MHz] - 706.6430 MHz|
Occ Bw 9.050949051 MHZ| N Occ Bw o= 9.050949051 MHz|
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
708.781 MHz 14.71 d8m M1 1 706.843 MHz 14.29 dém
T1 Y 705.4645 MHz 9.40 dBm Occ Bw 9.050949051 MHz T1 1 705.4446 MHz 9.52 dém Occ Bw 9.050949051 MHz
T2 1 714.5155 MHz 5.83 dem T2 1 714.4955 MHz 9.08 dam
)i T ee )i uinmnn e
L J L L J
Date: 22 MAY.2018 14:09.48 Date: 22 MAY.2018 14:09:59

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 300 kHz Ref Level 20.00 Bm  Offset 10.70 di e RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 15.23 dbm| [ETEY] 15.68 dBm
e 708.5420 MHz| a5 709.1620 MHz|
occ Bw = 9.010989011 MHZ] = Oce Bw 9.070029071 MHz
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Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 708.542 MHz 15.23 dBm ML 1 709.162 MHz 15.68 dBm
TL 1 706.4845 MHz 8.72 dem Occ Bw 9.010989011 MHz TL 1 706.4645 MHz .98 dBm Occ Bw 9.070929071 MHz
T2 1 715.4955 MHz 9.15 dBm T2 1 715.5355 MHz 9.31 dem
) T ee ) aimn e
Date: 22 MAY.2018 141219 Date: 22 MAY.2018 14:1229
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
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/\/ WMM"J
60.dl -60 d8
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -29.87 dém -16.87 d& 711.000 MHz 716.000 MHz | 100.000 kHz 715.68781 MHz 19.59 dém -10.41 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99885 MHz -24.02 dBm -11.02 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00145 MHz -24.22 dBm -11.22 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.35215 MHz 19.52 dBm -10.48 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.47 dBm -16.47 dB

\ig

Date: 22. MAY 2018 13:47:37

( ]

Date: 22 MAY.2018 13:57:15

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I s
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_} INE_ABS PAES Line _$PURIOUS_LINE_ABS PABS
20 dém 20 dbi
10 dBr 10de
- TR
i e
i il 1 |
-10 d8m 10 dB
SPURIOUS_LINE_ABS_ R \ l.
-20 dam J 20 d ~1
30de a0d s
B -
-40 dB — -40 dBm [
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60 e 60 dBm =
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit
690.000 MHz 703.900 MHz 100,000 kHz 703.89306 MHz -30.42 dBm -17.42 dB 711.000 MHZ 716,000 MRz 100,000 Kiiz 71421429 Wiz 560 dom —24.40.08
703.900 MHz 704,000 MHz 30.000 kHz 703.99805 MHz -31.14 dBm -18.14 dB 716.000 MHz 716.100 MHz | 30,000 kiia 716 00015 MHz 5607 i 7oL B
J06000 iz 09000 Iz 100.000 kHz 707.19930 MHz 6.01 dBm -23.99 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.14 dBm -15.14 dB
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J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dem

Offset 10.70 dB Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS A PABS
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Start 690.0 MHz 3003 pts Stop 709.0 MHz | (| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | __pPowerabs | ALimit
520,000 12 703,500, Miiz 100,000 Kz 203,85308 Wiz -30.75 dBm -17.75 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.69780 MHz 18.48 dBm -11.52 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99985 MHz -24.82 dBm -11.82d8 716.000 MHz i6 100 Mz | G 00 ks T e TE PP R T T
704.000 MHz 709.000 MHz 100.000 kHz 704.33716 MHz 18.31 dBm -11.69 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.41 dBm -17.41 dB
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L

]

Date: 22 MAY.2018 13:58:24

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I s
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 dém 20 dbi
10 dBr 10de
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Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
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Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit
690.000 MHz 703.900 MHz 100,000 kHz 703.89306 MHz -31.86 dBm -18.66 dB 711.000 MHZ 716,000 MRz 100,000 Kitz 716.54765 MHz 4.98 dom ~25.00.08
703.900 MHz 704,000 MHz 30.000 kHz 703.99975 MHz -32.35 dBm -19.35 dB 716.000 MHz 716.100 MHz | 30,000 kHz 716 ODEE4 MHz 30,43 dbm ST
J06000 iz 09000 Iz 100.000 kHz 708.57293 MHz 4.70 dBm -25.30 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.71 dBm -15.71 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG811724B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS

20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS
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Start 690.0 MHz 3003 pts Stop 714.0 MHz | (| Start 706.0 MHz 3003 pts Stop 725.0 MHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | _pPowerabs | ALimit
890.000 itz 203.900 Miiz 100.000 kHz 703.69306 MHz -42.44 dBm -29.44 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.42557 MHz 19.47 dem -10.53 dB
703,900 12 ZDA0C0 Mtz 30.000 kHz 703.99535 MHz ~39.63 dBm -26.83 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00095 MHz -37.72 dBm -24.72 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.60440 MHz 18.77 dBm -11.23 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -41.79 dBm -28.79 dB

\ig

Date: 22.MAY 2018 14:04:2
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Date: 22 MAY.2018 14:13:59

J
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm

Offset 10.70 dB

Mode Auto Sweep

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 10,70 d&

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_)LINE_ABS PABS
20 dBm 20 dbi
10 dBn 10 dB
0 dB MMMW\‘W (e Lo
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_— + T~
-40 dg ¥ -40 dBm
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Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||l Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -35.50 dém -22.50 dB 706.000 MHz 716.000 MHz 100.000 kHz 706.74426 MAz 2.88 dém -27.12 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99755 MHz -38.58 dBm -25.58 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00485 MHz -35.76 dBm -22.76 dB
704.000 MHz 714.000 MHz 100.000 kHz 707.86114 MHz 2.60 dBm -27.40 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -32.37 dBm -19.37 dB
-~ v
L J )i J N o8
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SPORTON LAB.
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LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
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Rangelow | Rangeup | RBW | Frequency | __PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

690.000 MHz 703.900 MHz 100.000 kHz 703.87917 MHz -42.48 dBm -29.48 dB 706.000 MHz 716.000 MHz 100.000 kHz 715.39560 MHz 18.17 dBm -11.83 dB

703.900 MHz 704.000 MHz 30.000 kHz 703.99785 MHz -39.82 dBm -26.82 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00275 MHz -38.58 dBm -25.58 dB

704.000 MHz 714.000 MHz 100.000 kHz 704.57443 MHz 17.84 dBm -12.16 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -42.43 dBm -29.43 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I s
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
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Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit
690.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -36.08 dém -23.00 d& 706.000 MHZ 716.000 MRz 100,000 kHz 907.55345 Mz .60 dom -28.20 0B
703.900 MHz 704,000 MHz 30.000 kHz 703.98696 MHz -39.06 dBm -26.06 dB 716,000 MHz 716.100 MHz | 30,000 kHz 716.00764 MHz 36.51 dBm 53618
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SPORTON LAB.
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LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 22.MAY.2018 13:52.00

Spectrum - pectrum o
Ref Level 0.00 dem Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 236.64168 MHz -59.94 dBm -46.94 dB 30.000 MHz 690.000 MHz 100.000 kHz 228.06597 MHz -59.92 dBm -46.92 dB
725,000 MHz 1,000 GHz | 100.000 kHz 991.34615 MHz -58.65 dBm -45.65 dB 725,000 MHz | 1.000 GHz 100.000 kHz 998.48901 MHz -58.73 dBm -45,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.41090 GHz -45.67 dBm -32.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.41140 GHz -43.42 dBm -30.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -43.93 dBm -30.93 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.78228 GHz -43.83 dBm -30.83 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54661 GHz -43,39 dBm -30.39 de 7.000 GHz 9.000 GHz 1.000 MHz 7.55011 GHz -43.48 dBm -30.48 dB
~ W
( ) ] QI 8 ( ) ] I v
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Middle Channel / QPSK

Middle Channel / 16QAM

Date: 22.MAY.2018 13:54:30

Date: 22 MAY.2018 13:55:24
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30.000 MHz 690.000 MHz 100.000 kHz 235.65217 MHz -59.98 dBm -46.98 dB 30.000 MHz 690.000 MHz 100.000 kHz 236.97151 MHz -59.75 dém -46.75 dB
725,000 MHz 1,000 GHz | 100.000 kHz | 993.54396 MHz -58.89 dém -45,89 dB 725,000 MHz | 1.000 GHz 100.000 kHz | 996.84066 MHz -58.71 dBm -45.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.41140 GHz -45.39 dBm -32.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.41140 GHz -44.05 dBm -31.05 dB
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30.000 MHz 690.000 MHz 100.000 kHz 233.34333 MHz -59.86 dBm -46.86 dB 30.000 MHz 690.000 MHz 100.000 kHz 233.01349 MHz -60.03 dBm -47.03 dB
725,000 MHz 1,000 GHz | 100.000 kHz 983.10440 MHz -58.78 dBm -45.78 dB 725,000 MHz | 1.000 GHz 100.000 kHz 986.95055 MHz -58.90 dBm -45,90 dB
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30.000 MHz 690.000 MHz 100.000 kHz 233.67316 MHz -59.97 dBm -46.97 dB 30.000 MHz 690.000 MHz 100.000 kHz 230.04498 MHz -59.89 dBm -46.89 dB
725,000 MHz 1,000 GHz | 100.000 kHz 980.08242 MHz -58.81 dBm -45.81 dB 725,000 MHz 1.000 GHz 100.000 kHz 998.76374 MHz -58.91 dBm -45,91 dB
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LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 236.31184 MHz -60.01 dBm -47.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 238.62069 MHz -59.96 dBm -46.96 dB
725,000 MHz 1,000 GHz | 100.000 kHz 985.19231 MHz -58,89 dém -45.89 dB 725,000 MHz | 1.000 GHz 100.000 kHz 962.77473 MHz -58.81 dBm -45,81 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.41140 GHz -46.62 dBm -33.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.41140 GHz -44.85 dBm -31.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -43.82 dBm -30.82 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.76178 GHz -43.72 dBm -30.72 dB
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30.000 MHz 690.000 MHz 100.000 kHz 235.65217 MHz -59.89 dém -46.89 dB 30.000 MHz 690.000 MHz 100.000 kHz 228.06587 MHz -59.84 dBm -46.84 dB
725,000 MHz 1,000 GHz | 100.000 kHz | 993.26923 MHz -58.87 dém -45,87 dB 725,000 MHz | 1.000 GHz 100.000 kHz | 979.25824 MHz -58.88 dBm -45,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.41090 GHz -44.68 dBm -31.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.40990 GHz -44.95 dBm -31.95 dB
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0072
40 Normal Voltage 0.0055
30 Normal Voltage 0.0058
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0041
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =230 V. ; Battery End Point (BEP) =207 V. ; Maximum Voltage =253 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of ERP/EIRP and Radiated Test

[ERP/EIRP]
LTE Band 2/ 1.4MHz (Average) (GT - LC = 3.83 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.32 0.2148 27.15 0.5188
Middle QPSK 3 1 23.19 0.2084 27.02 0.5035
Highest 3 1 22.09 0.1618 25.92 0.3908
Lowest 3 3 22.40 0.1738 26.23 0.4198
Middle 16QAM 3 3 22.29 0.1694 26.12 0.4093
Highest 3 3 21.03 0.1268 24.86 0.3062
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 8 23.32 0.2148 27.15 0.5188
Middle QPSK 1 8 23.15 0.2065 26.98 0.4989
Highest 1 8 22.10 0.1622 25.93 0.3917
Lowest 1 14 22.41 0.1742 26.24 0.4207
Middle 16QAM 1 14 22.07 0.1611 25.90 0.3890
Highest 1 14 21.04 0.1271 24.87 0.3069
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 23.30 0.2138 27.13 0.5164
Middle QPSK 1 12 23.12 0.2051 26.95 0.4955
Highest 1 12 22.34 0.1714 26.17 0.4140
Lowest 1 12 22.46 0.1762 26.29 0.4256
Middle 16QAM 1 12 22.10 0.1622 25.93 0.3917
Highest 1 12 21.32 0.1355 25.15 0.3273
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.29 0.2133 27.12 0.5152
Middle QPSK 1 25 23.08 0.2032 26.91 0.4909
Highest 1 25 22.32 0.1706 26.15 0.4121
Lowest 1 25 22.42 0.1746 26.25 0.4217
Middle 16QAM 1 25 21.97 0.1574 25.80 0.3802
Highest 1 25 21.43 0.1390 25.26 0.3357
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.31 0.2143 27.14 0.5176
Middle QPSK 1 0 22.97 0.1982 26.80 0.4786
Highest 1 0 22.68 0.1854 26.51 0.4477
Lowest 1 37 22.50 0.1778 26.33 0.4295
Middle 16QAM 1 37 22.15 0.1641 25.98 0.3963
Highest 1 37 21.51 0.1416 25.34 0.3420
Limit EIRP < 2W Result PASS
LTE Band 2/ 20MHz (Average) (GT - LC = 3.83 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.33 0.2153 27.16 0.5200
Middle QPSK 1 0 22.91 0.1954 26.74 0.4721
Highest 1 0 22.62 0.1828 26.45 0.4416
Lowest 1 0 22.23 0.1671 26.06 0.4036
Middle 16QAM 1 0 21.81 0.1517 25.64 0.3664
Highest 1 0 21.56 0.1432 25.39 0.3459
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.68 0.2333 27.51 0.5636
Middle QPSK 1 0 23.52 0.2249 27.35 0.5433
Highest 1 0 23.60 0.2291 27.43 0.5534
Lowest 3 1 22.99 0.1991 26.82 0.4808
Middle 16QAM 3 1 22.45 0.1758 26.28 0.4246
Highest 3 1 22.39 0.1734 26.22 0.4188
Limit EIRP <1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 14 23.66 0.2323 27.49 0.5610
Middle QPSK 1 14 23.57 0.2275 27.40 0.5495
Highest 1 14 23.06 0.2023 26.89 0.4887
Lowest 1 14 22.74 0.1879 26.57 0.4539
Middle 16QAM 1 14 22.46 0.1762 26.29 0.4256
Highest 1 14 22.36 0.1722 26.19 0.4159
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 3.83 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 24 23.47 0.2223 27.30 0.5370
Middle QPSK 1 24 23.61 0.2296 27.44 0.5546
Highest 1 24 23.32 0.2148 27.15 0.5188
Lowest 1 0 22.62 0.1828 26.45 0.4416
Middle 16QAM 1 0 22.79 0.1901 26.62 0.4592
Highest 1 0 22.32 0.1706 26.15 0.4121
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.63 0.2307 27.46 0.5572
Middle QPSK 1 0 23.67 0.2328 27.50 0.5623
Highest 1 0 23.31 0.2143 27.14 0.5176
Lowest 1 0 22.68 0.1854 26.51 0.4477
Middle 16QAM 1 0 22.38 0.1730 26.21 0.4178
Highest 1 0 22.34 0.1714 26.17 0.4140
Limit EIRP <1W Result PASS
LTE Band 4/ 15MHz (Average) (GT - LC = 3.83 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.66 0.2323 27.49 0.5610
Middle QPSK 1 0 23.48 0.2228 27.31 0.5383
Highest 1 0 23.40 0.2188 27.23 0.5284
Lowest 1 37 22.63 0.1832 26.46 0.4426
Middle 16QAM 1 37 22.40 0.1738 26.23 0.4198
Highest 1 37 22.39 0.1734 26.22 0.4188
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 3.83 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.70 0.2344 27.53 0.5662
Middle QPSK 1 0 23.48 0.2228 27.31 0.5383
Highest 1 0 23.53 0.2254 27.36 0.5445
Lowest 1 0 22.61 0.1824 26.44 0.4406
Middle 16QAM 1 0 22.56 0.1803 26.39 0.4355
Highest 1 0 22.68 0.1854 26.51 0.4477
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = 3.53 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 3 22.96 0.1977 24.34 0.2716
Middle QPSK 1 3 23.05 0.2018 24.43 0.2773
Highest 1 3 22.90 0.1950 24.28 0.2679
Lowest 3 0 21.97 0.1574 23.35 0.2163
Middle 16QAM 3 0 22.15 0.1641 23.53 0.2254
Highest 3 0 21.97 0.1574 23.35 0.2163

Limit ERP < 7W Result PASS

LTE Band 5/ 3MHz (Average) (GT - LC = 3.53 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 14 22.98 0.1986 24.36 0.2729
Middle QPSK 1 14 23.05 0.2018 24.43 0.2773
Highest 1 14 22.81 0.1910 24.19 0.2624
Lowest 1 0 22.11 0.1626 23.49 0.2234
Middle 16QAM 1 0 22.07 0.1611 23.45 0.2213
Highest 1 0 21.90 0.1549 23.28 0.2128

Limit ERP < 7W Result PASS

LTE Band 5/ 5MHz (Average) (GT - LC = 3.53 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 22.89 0.1945 24.27 0.2673
Middle QPSK 1 24 23.05 0.2018 24.43 0.2773
Highest 1 24 22.80 0.1905 24.18 0.2618
Lowest 1 12 21.82 0.1521 23.20 0.2089
Middle 16QAM 1 12 21.97 0.1574 23.35 0.2163
Highest 1 12 22.14 0.1637 23.52 0.2249

Limit ERP <7W Result PASS

LTE Band 5/ 10MHz (Average) (GT - LC = 3.53 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.84 0.1923 24.22 0.2642
Middle QPSK 1 0 23.06 0.2023 24.44 0.2780
Highest 1 0 22.98 0.1986 24.36 0.2729
Lowest 1 0 22.05 0.1603 23.43 0.2203
Middle 16QAM 1 0 21.93 0.1560 23.31 0.2143
Highest 1 0 22.07 0.1611 23.45 0.2213

Limit ERP < 7W Result PASS
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LTE Band 13 /5MHz (Average) (GT - LC = 3.53 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 22.71 0.1866 24.09 0.2564
Middle QPSK 1 24 22.64 0.1837 24.02 0.2523
Highest 1 24 22.84 0.1923 24.22 0.2642
Lowest 1 24 22.70 0.1862 24.08 0.2559
Middle 16QAM 1 24 22.69 0.1858 24.07 0.2553
Highest 1 24 22.78 0.1897 24.16 0.2606
Limit ERP < 3W Result PASS
LTE Band 13/ 10MHz (Average) (GT - LC = 3.53 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 22.87 0.1936 24.25 0.2661
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 49 22.73 0.1875 24.11 0.2576
Highest - - - - - -
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average) (GT - LC = 3.53 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.57 0.1807 23.95 0.2483
Middle QPSK 1 0 22.72 0.1871 24.10 0.2570
Highest 1 0 22.65 0.1841 24.03 0.2529
Lowest 1 24 21.87 0.1538 23.25 0.2113
Middle 16QAM 1 24 21.69 0.1476 23.07 0.2028
Highest 1 24 21.44 0.1393 22.82 0.1914

Limit ERP < 3W Result PASS

LTE Band 17 / 10MHz (Average) (GT - LC = 3.53 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.43 0.1750 23.81 0.2404
Middle QPSK 1 0 22.73 0.1875 24.11 0.2576
Highest 1 0 22.63 0.1832 24.01 0.2518
Lowest 1 25 21.79 0.1510 23.17 0.2075
Middle 16QAM 1 25 21.51 0.1416 22.89 0.1945
Highest 1 25 21.75 0.1496 23.13 0.2056

Limit ERP < 3W Result PASS
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Radiated Spurious Emission

Part 24E LTE Band 2

LTE Band 2/ 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.17 -13 -42.17 -73.03 -65.48 1.97 12.28 H
5555 -56.48 -13 -43.48 -77.76 -66.61 2.14 12.28 H
7403 -52.10 -13 -39.10 -76.86 -60.10 2.17 10.17 H
H
Lowest
3700 -52.70 -13 -39.70 -69.96 -63.01 1.97 12.28 \%
5555 -55.60 -13 -42.60 -77.12 -65.73 2.14 12.28 \%
7403 -53.19 -13 -40.19 -77.01 -61.19 2.17 10.17 \%
\%
3742 -49.83 -13 -36.83 -67.54 -60.09 2.00 12.25 H
5611 -53.79 -13 -40.79 -74.96 -64.02 2.13 12.36 H
7487 -51.36 -13 -38.36 -76.78 -59.26 212 10.02 H
H
Middle
3742 -49.35 -13 -36.35 -66.54 -59.61 2.00 12.25 \%
5611 -50.05 -13 -37.05 -71.41 -60.28 2.13 12.36 \%
7487 -52.11 -13 -39.11 -76.67 -60.01 212 10.02 \%
\%
3784 -50.12 -13 -37.12 -67.72 -60.33 2.02 12.23 H
5674 -49.52 -13 -36.52 -70.72 -59.85 211 12.44 H
7564 -51.83 -13 -38.83 -77.22 -59.95 211 10.23 H
H
Highest
3784 -46.76 -13 -33.76 -63.9 -56.97 2.02 12.23 \%
5674 -46.26 -13 -33.26 -67.62 -56.59 211 12.44 \%
7564 -52.29 -13 -39.29 -77.1 -60.41 211 10.23 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG811724B

Part 27L LTE Band 4

LTE Band 4/ 20MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -57.87 -13 -44.87 -74.71 -68.23 1.80 12.16 H
5130 -56.10 -13 -43.10 -76.72 -65.92 2.31 12.13 H
6840 -53.58 -13 -40.58 -76.91 -62.27 2.37 11.06 H
H
Lowest
3420 -58.42 -13 -45.42 -74.79 -68.78 1.80 12.16 \%
5130 -57.03 -13 -44.03 -77.59 -66.85 2.31 12.13 \%
6840 -54.54 -13 -41.54 -77.19 -63.23 2.37 11.06 \%
\%
3448 -55.99 -13 -42.99 -73 -66.41 1.83 12.24 H
5172 -56.29 -13 -43.29 -76.93 -66.13 2.29 12.13 H
6896 -52.93 -13 -39.93 -76.55 -61.55 2.38 11.00 H
H
Middle
3448 -56.69 -13 -43.69 -73.23 -67.11 1.83 12.24 \%
5172 -56.54 -13 -43.54 -77.1 -66.38 2.29 12.13 \%
6896 -54.04 -13 -41.04 -76.84 -62.66 2.38 11.00 \%
\%
3476 -58.82 -13 -45.82 -76.18 -69.30 1.85 12.33 H
5214 -57.17 -13 -44.17 -77.83 -67.04 2.27 12.14 H
6952 -53.10 -13 -40.10 -77.01 -61.64 2.40 10.95 H
H
Highest
3476 -58.83 -13 -45.83 -75.73 -69.31 1.85 12.33 \%
5214 -57.54 -13 -44.54 -78.09 -67.41 2.27 12.14 \%
6952 -54.12 -13 -41.12 -77.07 -62.66 2.40 10.95 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG811724B

Part 22H LTE Band 5

LTE Band 5/10MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -49.47 -13 -36.47 -61.99 -54.86 1.23 8.76 H
2472 -44.85 -13 -31.85 -60.18 -51.74 1.44 10.48 H
3296 -59.65 -13 -46.65 -76.72 -67.59 1.70 11.79 H
H
Lowest
1648 -55.33 -13 -42.33 -65.56 -60.72 1.23 8.76 \%
2472 -46.84 -13 -33.84 -61.56 -53.73 1.44 10.48 \%
3296 -60.09 -13 -47.09 -76.71 -68.03 1.70 11.79 \%
\%
1664 -51.62 -13 -38.62 -64.38 -57.06 1.23 8.82 H
2496 -48.31 -13 -35.31 -63.52 -55.22 1.44 10.50 H
3328 -59.06 -13 -46.06 -76 -67.07 1.73 11.88 H
H
Middle
1664 -55.62 -13 -42.62 -65.96 -61.06 1.23 8.82 \%
2496 -51.47 -13 -38.47 -66.17 -58.38 1.44 10.50 \%
3328 -59.95 -13 -46.95 -76.43 -67.96 1.73 11.88 \%
\%
1680 -53.05 -13 -40.05 -66.04 -58.55 1.24 8.88 H
2520 -52.79 -13 -39.79 -67.88 -59.72 1.44 10.52 H
3360 -57.01 -13 -44.01 -73.88 -65.08 1.76 11.98 H
H
Highest
1680 -57.55 -13 -44.55 -68 -63.05 1.24 8.88 \%
2520 -55.38 -13 -42.38 -70.07 -62.31 1.44 10.52 \%
3360 -59.05 -13 -46.05 -75.46 -67.12 1.76 11.98 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG811724B

Part 27H LTE Band 17

LTE Band 17 / 10MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I(\1/|Hz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -59.18 -13 -46.18 -70.41 -63.66 1.15 7.78 H
2112 -55.99 -13 -42.99 -71.34 -62.65 1.38 10.19 H
2816 -60.44 -13 -47.44 -76.45 -67.59 1.45 10.75 H
H
Lowest
1408 -61.81 -13 -48.81 -72.25 -66.29 1.15 7.78 \%
2112 -57.42 -13 -44.42 -72.04 -64.08 1.38 10.19 \%
2816 -61.10 -13 -48.10 -76.67 -68.25 1.45 10.75 \%
\%
1408 -57.79 -13 -44.79 -69.02 -62.27 1.15 7.78 H
2120 -55.55 -13 -42.55 -70.90 -62.22 1.38 10.20 H
2824 -60.59 -13 -47.59 -76.60 -67.75 1.45 10.76 H
H
Middle
1408 -61.18 -13 -48.18 -71.62 -65.66 1.15 7.78 \%
2120 -56.61 -13 -43.61 -71.23 -63.28 1.38 10.20 \%
2824 -61.34 -13 -48.34 -76.91 -68.50 1.45 10.76 \%
\%
1416 -59.39 -13 -46.39 -70.62 -63.90 1.15 7.81 H
2120 -56.71 -13 -43.71 -72.06 -63.38 1.38 10.20 H
2826 -60.98 -13 -47.98 -77.07 -68.14 1.45 10.76 H
H
Highest
1416 -62.18 -13 -49.18 -72.62 -66.69 1.15 7.81 \%
2120 -57.32 -13 -44.32 -71.94 -63.99 1.38 10.20 \%
2826 -61.11 -13 -48.11 -76.68 -68.27 1.45 10.76 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-40f6




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG811724B

Part 27F LTE Band 13

LTE Band 13 /5MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -64.12 -42.15 -21.97 -75.92 -69.21 1.19 8.43 H
2338 -60.61 -13 -47.61 -76.84 -67.42 1.41 10.37 H
3120 -59.76 -13 -46.76 -76.99 -67.31 1.56 11.26 H
H
Lowest
1560 -65.71 -42.15 -23.56 -76.02 -70.80 1.19 8.43 \%
2338 -61.66 -13 -48.66 -76.99 -68.47 1.41 10.37 \%
3120 -60.54 -13 -47.54 -77.09 -68.09 1.56 11.26 \%
\%
1560 -64.02 -42.15 -21.87 -75.82 -69.11 1.19 8.43 H
2346 -60.63 -13 -47.63 -76.76 -67.44 1.42 10.38 H
3128 -59.66 -13 -46.66 -76.89 -67.23 1.56 11.28 H
H
Middle
1560 -65.62 -42.15 -23.47 -75.93 -70.71 1.19 8.43 \%
2346 -61.86 -13 -48.86 -77.05 -68.67 1.42 10.38 \%
3128 -60.35 -13 -47.35 -76.90 -67.92 1.56 11.28 \%
\%
1569 -64.37 -42.15 -22.22 -76.18 -69.49 1.20 8.46 H
2353 -60.62 -13 -47.62 -76.75 -67.44 1.42 10.38 H
3138 -59.90 -13 -46.90 -77.20 -67.49 1.57 11.31 H
H
Highest
1569 -66.02 -42.15 -23.87 -76.13 -71.14 1.20 8.46 \%
2353 -61.92 -13 -48.92 -77.11 -68.74 1.42 10.38 \%
3138 -60.53 -13 -47.53 -77.21 -68.12 1.57 11.31 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG811724B

LTE Band 13/ 10MHz / QPSK

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -64.25 -42.15 -22.10 -76.05 -69.34 1.19 8.43 H
2346 -60.81 -13 -47.81 -76.94 -67.62 1.42 10.38 H
3128 -59.63 -13 -46.63 -76.86 -67.20 1.56 11.28 H
H
Middle
1560 -65.86 -42.15 -23.71 -76.17 -70.95 1.19 8.43 \%
2346 -61.82 -13 -48.82 -77.01 -68.63 1.42 10.38 \%
3128 -60.20 -13 -47.20 -76.75 -67.77 1.56 11.28 \%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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